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M RGEE S Y Y RGP T8 w2 AR (The following sample(s) was/were submitted and identified
by/on behalf of the applicant as) :
# P (Sample Submitted By) : FEErRE (PT. CHIA JIAN FURNITURE INDONESIA)

P& & #¢(Sample Description) cOd (B k)

4 AN ERRE :  PT. CHIA JIAN FURNITURE INDONESIA
(Manufacturer/Vendor)

& B (Country of Origin) : B R (INDONESIA)

Jz ¢ p #p (Sample Receiving Date) . 2020/08/24

B2 Hp f¥ (Testing Period) ¢ 2020/08/24 TO 2020/09/02

B3R % % (Test Results) # 4R T - % (Please refer to following pages).

Do By

HEBBN SRR/ J/
Ray Chang, Ph.0\/Manager -Tech

Signed for and on behalf of

SGS Taiwan Limited
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P38 % % (Test Results)

#15E3% = (PART NAME)No. 1

¢ it # 1 d (WOODEN COLOR SHEET WITH PAINT)

P #(Page): 2 of 3

B3 ¥ Bl Rl I
. 1®LE (Result)
(Test Items) (Unit) (Method) (MDL) No. 1
v ¥ / Formaldehyde
T 2@ / Mean mg/L 0.1 <0.100
%% CNS 1349~ ;2 pli#. / With
< & / Maximum mg/L  [reference to CNS 1349 method. 0.1 <0.100
£ &% % £ / Heavy metal content
7% 4148 / Soluble Cadmium (Cd) mg/kg 1 n. d.
7 414 / Soluble Lead (Pb) ng/kg 1 n.d.
7 2% / Soluble Mercury (Hg) mg/kg | %+ CNS 4797-2= 2, * R aims T 2 n. d.
A D/ Soluble Arsenic (As) mg/kg alﬁf%ﬁi;:%%aﬁi%éim_ / With 1 n. d.
7 114% / Soluble Chromium (Cr) mg/kg |reference to CNS 4797-2. Analysis 1 n. d.
7 4142 / Soluble Barium (Ba) mg/kg [was performed by ICP-OES. 1 1.58
7 1% / Soluble Antimony (Sb) ng/kg 2 n.d
% 4178 / Soluble Selenium (Se) mg/kg 2 n. d

# 3x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (x4 1)

3. MDL = Method Detection Limit (= /%

8RR L)

4, %7 355, / LEVEL T 32iE / MEAN (mg/L) H ~ & / MAXIMUM (mg/L)
F1 0.3747 / Under 0.3 0.4727 / Under 0.4
F2 0.5727 / Under 0.5 0.7027 / Under 0.7
F3 1.5 7 / Under 1.5 2.1r27 / Under 2.1
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¥ BEP ey BEET O PMATRRERALEE/IE X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) **
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